Un-Hd Shear - 0 601 500 034 - 1500

lllustration - Type E

=puEjsUl {08'S0d JOIOWNEBQUY USNaU JjL ISUOS jpuls
lequajal| Si010W uslje sap, al@) uaibnouaq -lﬂllll
alle yoou go uanid ueBunziespueisu] Ebt\m

50p 9118SZU|T BYIE JYALI YOI PUIS ST [UBIYOEaE

'

jwapue pliyosdAl yone osje ‘Guniyny
-5My UBNBU 1P UUER Woudsiue 1g1ay Seq 'usnas uglanaaly efaiy

=
=

31

jieqiajoi| SJ010N uaje

3]
5

H
_
_
]

uonnogxg uatouy
uonnaaxg pio
Buruynjsny sy

191 ‘091 ‘BE1 ‘EEL 'TEL
8zt ‘zLt ‘LiL'eol ‘Lol =008

B0 - v6 | anss)
FA 4078 | pueig

H **000S 109 0 dAL

Information subject to change without further notice.

Page 4 of 4

www.powertools-aftersalesservice.com

06.06.2016



06.06.2016 |

Un-Hd Shear - 0 601 500 034 - 1500

www.powertools-aftersalesservice.com

Part Number Description lllustration Price Quantity Price Group
7 2605700077 Bearing Flange 1 =7 1 41
8 2600 108 026 Felt Washer 1 1 11
9 2600500017 Cupped Washer 1 - 1 11
10 1900 900 226 groove ball bearing 609/C3 DIN 625 1 o 1
11 2 603 520 001 Bearing bolt 1 1 26
12 2910021 122 Socket head cap screw DIN 84-AM4x12-8.8 1 =7 4 10
13 2600 100 628 Shim 0,5 MM 1 1 11
14 2600913 034 Needle-Roller Cage 1 5 2 11
15 2 606 319 040 Eccentric Cog Wheel Z=43 1 1 38
17 2602 001 000 Connecting Rod 1 1 36
18 2600 100 519 Shim 1 % 1 11
19 2 605 806 032 Gear Housing 1 1 44
20 2603 070 005 Lifting Rod 1 1 36
21 2603 100 000 Straight Pin 1 1 13
22 2600 422 000 Guide Sleeve 1 1 31
23 2910011120 Socket head cap screw DIN 84-AM4x10-5.8 1 1 10
24 2916 690 004 Spring Lock Washer DIN 128-A5-FST 1 o 1 11
25 2603 341 002 Round Nut 1 1 12
26 2603 463 001 Screw Plug 1 1 13
28 2910011 156 Socket head cap screw AM 5x14 DIN-84-5.8 1 2 11
30 2910405 118 |1-|2e>z<3 Socket Head Cap Screw DIN 912-M4x8- 1 2 11
31 2912 031 084 Set screw DIN 551-M3,x12-5.8 1 1 10
32 2915051 109 Hex Nut DIN 439-BM 13,5-4 1 1 11
33 3607010 028 Set of knives 1 =7 1
34 2600 300 047 Seal Bushing 1 - 1 13
35 2916 690 003 Spring Lock Washer DIN 128-A4-FST 1 - 2 10
36 2916 011 010 Plain Washer DIN 125-A4,3-ST 1 % 1 10
37 1903 201 040 Needle Roller A 3x7,8G2DIN 5402 1 2 10
38 1601110 058 Reference Plate DOUBLE INSULATION 1 = 1 11
100 1601 110 449 Nameplate CAUTION 1 - 1 11
103 2 604 652 000 Spiral Spring 1 - 2 11
104 2916 011 005 Plain Washer DIN 433-3,2-ST 50 1 =7 2 10

06.06.2016 www.powertools-aftersalesservice.com Page 1 of 4


www.powertools-aftersalesservice.com

Part Number
106 2914 501 011

107 2 604 220 307
108 2915011 003
109 2910011 074
110 2916 690 001
113 2915051 103
114 2 600 100 699
115 2 600 150 002
116 1900 905 015
117 2600 100 612
118 2600 113 019
119 2 604 010 278
120 2 601 322 002
122 2 607 200 045
123 2910 771 048
125 2 600 703 013
126 2 601 035 005
127 2910211 011
130 2 601 301 002
131 2 603 527 004
135 3 600 508 004
136 2910 501 084

138 3601 103 007
138 2601 110 089
140 3 603 133 000
142 2601 099 015
143 2 604 411 061
147 2603 123 013
650 2 607 970 009
655 1907 950 004
800 2 605 108 032
801 2608 042 000
802 3 607 010 028
803 2 608 639 904
805 2 604 320 905
807 3 607 220 006
816 3 607 010 031
841 2 604 460 032
888 1601 106 032

Description

Screw and washer assembly DIN7985-M3x6-
71-4.8

Field 115V

Hex Nut DIN 934-M 3-m-8

Socket head cap screw DIN 84-BM3x50-5.8
Spring Lock Washer A3-FSt

Hex Nut DIN 439-BM 3

Shim

Shim

groove ball bearing 625-27 DIN 625

Shim 0,3 MM

Seal ring

Armature With Fan 100-115V

Insulating Part

Switch

Countersunk-Head Screw M 3x6 DIN 963-5.8
Grommet &7,6-28,2x95 MM

Cable Clip

Tapping Screw DIN 7971-BZ3,5x13
Fastening Clamp

Hex Screw

Housing Cover BLACK

g%untersunk-Head Screw DIN 63-AM3,5x8-

Reference Plate

Reference Plate

Grooved Nail

Cable Clip

Cable

Retaining Pin

Feeler Gauge

Offset Screwdriver DIN 911, SW3
Motor Housing BLUE

Blade Holder

Set of knives

Lower Die

Carbon-Brush Set

Un. Flange-Mtd. Motor 115V
Parts Set 44 PIECE

Elec. Cable W/Connection
Nameplate 26x52 MM

R R R R R R R R R RRBRRRBRRRBRRBRRR R

[ O ==

N/A
N/A

R R R R R R R R R

N RN RN R R R R R RBRRBRRRBRRBRRNOND R

R R R R R R R R B R RBRBNDBAENODNDR R

Un-Hd Shear - 0 601 500 034 - 1500

Price Group

10

40
10
10
10
10
11
11
29
11
14

11
28
11
13
11
10
12
11
26
11

11
11
14
11
21
16
39
50

22
49
21

13

06.06.2016

www.powertools-aftersalesservice.com

Page 2 of 4





